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FLEX AND BENDING TEST
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Measurements and Parameters

Testparameters

Results

Bending Test with 200 g

Output Lead (+ 90°: - 90°) Lead | Bending Cycles | Failure Mode
Drawing-No.: CAV-040106-05 1 7560 none
Project No. PA-040106-05 2 9400 none
3 8004 none
. . Jacketed cable
: 4 7040 none
Wire Construction: AWGH1S8
none
5 10090
Connector: DO2PB315MSHT
Test for: UL REQUIREMENT | Failure Mode: Mean Average Value=
Test begin: 04-12-07 Interruption = | Standard Deviation=
Test end: DONE Short Circuit=S
Remarks: STRAIN RELIEF PASSED EXCEED UL BEND TESTING OF

4000 FLEX AND BEND +/- 90 DEGREE

Failure Cause:

NONE
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Specifications:
1. Connector Over mold Specifications: Material: OM 638 (Vendor: Henkel Germany)

Macromelt™ Data based on general values
e
Properties TosiMethod  Unit || OMGS3/OMGIE [ OMGAL/OMEIG  OMBSLONGS] OMETL/0METE

Physical

Lolar amber / black amber / black arber fblack | amber f black
Dot lightt reslnauy alightt relneuy gkt msinain  alight msinow
Specific gravity [N 53479, B . .53 0.5 n.sg

‘Warking isrgersiune Hushos, rrmathzd -8 e +150 40 te 4130 4 g 4100

Hardrsess bl a2 7

Tersile strength, rapture @ #40 ASTM B-108 5. 1 £

Elengation &5 rupiuse LY Lo 303 &0

Tengile Medulus, 2% & 240 KETM D438 i
Gl Bansiisn temparature s -3 58 &5
Thermal conductwity ASTM € 518 ni1s 0.15 nas
Sefteing peinl, Sal & Ritg WSTME 28 15 11 154
Malding temprtine Henkel, methad 200 e 280 10t 28 1E0 b3 230
“Wiscosity @ 219 0 ASTM D a2is Jron 4100
Traermal vokire Zipaasian Henkad methad S.7E4 / S4B
‘Shrivicage gewn from Gqud to selid  Henbel merthad 9.1/ 80
Shriskage aftar molding, 24 hours Husthal, rrwsthad i3
Trermal spanzon caeficient, lircar  ASTH DeaE-53

Taber Abraiinn A5TH

Electrical

Diefectric camstant @ 50 Hz ASTH D150-55 A5 51

abactric comtant @ 1 kHe ASTH D150-5% &840 5.1758

Diehecire canmtant g 1 MHz ASTH D500 30031 .
asipation Factor @ 83 Hz ASTH 15055 oney J 0,038 0.4 F 0,158

Disipation Factar (& 1 kHE ASTH D508 SE2 f 0067 [ERE iE ) H H
Dot o @ 1M AT D500 ol 0t i Click on the graphic at
finlume nmintivity eraE g 12E1E {2418 BAFTE f 1.0E17 L0E1E 2.6 1

Welume resistivity @ % malsture L2579 I0ELL @ 38/ NA I f f d |
felume restaity 63 % moistume srl vl TAET0 & 91 R { e t Or I I |0re etal
Welume resistiity @ % maistuse K H 43210 @ 1.3/ MA
‘elume revistiity @ T maistre besr-93 23010 @ 186/ A Wel10 Jois @ 2y sl nale @ 3
Daacire stwngth ASTH D4 -0Ta FTHET] FLYET] 14 /18

Mdhasion
Adhesian 1o PV Henkel methad bt et bt
Adbasian in P4 B8 Henkel methad -+ + e
180 Peel Test Kefan €8 AETH D-203 MA 17435 =EL.D MA 19,837 WA 13.E45
180 Pl Tast Rigd UL A5TH D-303 MA [/ 20,400 =EL.000 =210 A S E0,0ah
180 Padl Tast Vimgd BSTH D-903 KA 7 21,00 >E1.000 >0

ASTH D-903 HA J L6128 =200 M T0.E48

A5TH D-903 L pending =#1,000 21,000

ASTH D-903 nene nare nene
180 Pras| Taxt LBFE {1000} AETH D90 1 [N HA f 19,609 WA 17,008 A, 15,000
Lap shear coeep, paper f paper 3 psl Mokl MH 11 155 155 155 165

Chemical Reslstance
Mersture atmarption, 24 A @ 730 Henkel mettad appras. 1.2 [XLNLT ] L2 103 7 1.01
Maislare alnniptisn, Ty @ 750 Henkel methad 24 190 7188 a8 2187218
Mecstare abserptien, 30 day & 230 Henkel mettod 343 /138 245 BT 2.95 /311 2.6/ .68
Weter gressre seal. byp i =3 =3 =
Wea acidi Heneel pecrod Gead Gead
Strong acids Henkel method Posr Ve Foar

Henkel mettad Gz Gesadd

Henkel method Poar Posr "

Hiriksl Fathod Eallusst Excallust Exgallit

Henzl nethod Esxellent Bzt Estellent

i Henkel rethod o [t Gaod

Fonepala Hariel method Gaodfacellent Gaodfesellant izaod,/ewe bant
Palar 3ok rierise| metnd Passfair Pz fair Foar/fair

2

o 175305 175308 178205 iTaLE
Flammatility mbng Ly 3 W Y- v L
Mimmurs thckiesy UL 0 0,50 b 1,00

UL R an file no. U/L Sandards '-Iiii ii 'I E1EETTL EIERTTL ELE2TT1

=

2. Engineering Specifications: Part Number: CAV - 040106-05
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Operations
Text Box
Click on the graphic at left for more detail

http://www.peicookbook.com/pdfs/overmold-tests/cavist.pdf
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Part Number: PA —040106-05

3. Customer Specification :
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4. Testing Process and Procedure
Cord Flex Life and Strain Relief Test

Objective

This document describes the specification and instruction for assessing the quality and usability of cords and cable

assemblies for power supplies.

Scope

The scope of this instruction is to address the requirements and responsibility for the evaluation of cable assemblies

on power supply products.

Test Requirement
4.1 General
Operating range for indoor use: -25 to +60°C
Storage temperature: -40 to +100°C
Material Flammability rating: UL 94-VO
4.2 Test Condition
4.2.1 Flex Life of Cable Assemblies
Sample size = 5 units
Load = 200g free weight

Bent angle = +90° with respect to the main axis
Bend rate = 1 cycle per second maximum

4.3 Pass/Fail Criteria
4.3.1 Flex Life of Cable Assemblies

Flex life at the DC plug side >4000.

Flex life at charger/power supply side >3000.

No breakage of conductor, cable jacket and or strain relief is allowed.
Any change in conductor resistance should be <20%.
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5. Procedure
Withdraw at least 5 samples and label it for identification.

Subject all samples to initial visual inspection and characterization which will be used as base reference for
comparison after completing all required test.

Flex Life of Cable Assemblies

Refer to Appendix A for setup.

The flex test is performed using a free weight of 2009 fixed to the other end of the vertically suspended cable
assembly.

The cord/cable is bent to an angle of £90° with respect to the main axis.

The bending test shall cover both cord and strain relief.

The test is over when the first conductor is broken, the resistance of the conductor increases more than 20% or
exceeds the value specified in the cord/cable drawing.
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Flow Chart

START
(15 Samples)

Initial Inspection and
Conductor Resistance Test

l

Flex Life Test
(5 Samples )

1

Strain Relief Pull-out Test
(5 Samples )

|

Long-term Stretch Test ‘

(5 Samples )

Final Inspection and
Conductor Resistnace Test

Failure Analysis
see WI-200.1120

Pass?

No

Quaratine / ban materials
from production use

Test Report
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6. Pictures and Set UP

BEND/FLEX MACHINE: PEI GENESIS FLEX AND BEND MACHINE /
CONTROLLER: BALDOR FLEX DRIVE ADVANCED AC SERVO DRIVE
SYSTEM , WINDOWS XP WORKBENCH SOFTWARE

09.04.08
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+-90 DEGREE BEND

200 GRAMS LOAD
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Bending in Action into positive 90 degree and back to negative 90 degrees. (strain relief in the middle)
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